

QA Test Report

Report No.	20160219-217-01	Report Date	2016-03-22		
Start Date	2016-02-19	Finish Date	2016-03-21		
Application Dept	AGP team	Applicant	Zhongxiong Zhu		
Sample Code	56625-BWSHE02336S	Sample Description	Mass Production Inspection		
Quantity	2	Sample Provide Date	2016-02-19		
Sample Types	Mass Production Sample				
Test Purpose	Regular Inspection for pool mass production				
QATest Method	 Place the pool under beating machine, beats for 30 days, with beating frequency of 25 cycles per minute. Beating depth: 50 – 60 cm. Beating machine works 24 hours a day; Everyday keep the water level to be 90% by refilling. The pool is not allowed to have any structural defects, leakages, or breakages. Measure the dimensions of the pool before and after the beating test, the difference should be within 2% 				
Photo During Test	 Install the pool and measure the dimensional of the length, width, and heights Check the length, width, and heights Further pool under beating test for the pool un	ght of the pool	<image/>		



QA Test Report

After beating test, remeasure the dimensions of the pool







Photo After Test

Pool structure after beating test





	Before Test/cm	After Test/cm	Difference/cm	Remark
Pool Length	943	942	-1	-0.1%
Pool Width	485	486	1	0.2%
Pool Height	132	132	0	0%

Test Result	Assembly	PASS			
	Dimensions	PASS			
	Life Test	PASS			
	Other	N/A			
	Conclusion	PASS			
Remark					
QA Team Leader/Date	Stack 2	2016-03-22	QA Manager/Date	Vucant finte 2016-03-22	